P—
—
US Coast Guard TRACEN Wastewater Facilities

Little Utility with a Big Vision: Wastewater Problems
to Water Supply Solutions

Alex Culick, P.E.

[ June 2015



US Coast Guard TRACEN
Wastewater Facilities

Project Team

USCG Facilities Design and Construction Center
USCG TRACEN Staff

Marcy Wong Donn Logan Architects

GHD

MARCY WONG DONN LOGANARCHITECTS

ll[]

June 2015



USCG TRACEN
Petaluma Location

San Franciso

Training Center

« Cooks

» Electronics

» Business Services

« 1250 personnel on site

[]




Project Drivers

« Natural Resource Protection - Zero
discharge requirements and problems with
lack of storage and insufficient treatment

* Increased Wastewater Treatment
Capabilities — WWF needed to meet North
Coast Basin Plan Water Quality Standards
and address Cease and Desist Order

* Potable Water Offset - Tertiary filtration for
landscape irrigation

June 2015

[]



TRACEN Petaluma Vision

» To be the best place to live, work
and train

« To become the most
environmentally friendly Coast
Guard base in the world

Petaluma Green Program

Solar Photovoltaic

Energy Conservation

Water Conservation

Wind Power

Waste Diversion

Natural Resource Protection

June 2015



Getting the Project Approved and Funded

« TRACEN Petaluma identified need for new plant

» Regional review, approval, and prioritization

« Analysis of Alternatives completed, outline of budget request sent to HQ
* Project Proposal Report with preliminary design, revised budget

« Design and Request for Proposal completed

« Congressional budget approval, Construction RFP put out for bid

]
[ June 2015



Original Wastewater Facilities

» Course Screening

* Five Facultative Pond in Series
* Chlorine Disinfection

« Agricultural Irrigation Disposal

June 2015



New Wastewater Facilities

« New WWTP Design Criteria
- 0.225 MGD ADF
0.9 MGD PWWF
« BODS5 - 250 mg/l

« Effluent Quality
« BOD5 <10 mg/l

« TSS=<15mgll

STORAGE
POND A « TN <10 mgll

* NH3-N<1mgll
» New Storage Ponds (215 AF)
 New EQ Basin (3 MG)

STORAGE
POND B

June 2015



Wastewater Disposal

« TRACEN acreage is used for
disposal of secondary treated
wastewater by spray irrigation

« Partnership with local farmer to crop
the land with a grass blend for dairy
cattle

« Tertiary Disposal — landscape
irrigation is used to offset up to
50,000 gpd

[]

June 2015



Agricultural Irrigation - 73 Acres

i~ V7

." )'4 POND A

[ 4

4




0
0
LS
T
q
10
o
I
c
2
vl
©
>
=
-
o
-
©
0
')
S
e
-
-




[]

Recycled Water MYTHS AND FACTS

Does Recycled Water Affect CTS?

June 2015



June 2015

)= S5

Rohnert Park
1
N

*
%
>

S\ ,ﬂww//h
AR
AN

'/
R af

California Tiger Salamander in Sonoma County,
Santa Rosa Plain Unit, Sonoma County California
=3

[Z=2] senoma CTs Criicat Habitat

>
L -
& ©
e ©
%.U c
>
O M= o
@ O
om 9
h_|bC...HWC
029 % O
Ohahr
O=I = o

[]



No and No!

June 2015

[]



WWTP Site Plan

LEGEND

PRELIMINARY GR]T
TREATMENT REMOVAL

SECONDARY

B SECONDARY
WWTP

TERTIARY

- TREATMENT CHLORINE

[:l SUbcE CONTACT

PROCESSING BASIN

TERTIARY
TREATMENT

SCREENING
FACILITY

SLUDGE—/

DEWATERING
UTILITY BUILDING \\‘
BUILDING A
N DIKE
‘} STORAGE
POND

A




Tertiary Treatment System

TO RECYCLED WATER

FROM TERTIARY INFLUENT
PUMPS (SEPS)

|
|
STORAGE TANK FLASH MIX \ %
TE WITH POLYMER ! ! i o
- == = = i hie—r T
piin
ff ff ] i | W =
[P SR | 2] P s I i
I T '
B ¢ I
OVERFLOW/ | “—— ' —— |
D DRAIN _ ||
- T T T lﬂ i, 1 1T = — :—:%
1 11 11 1l 11
FLOCCULATION FLOCCULATION FILTRATION A\t\
I CELL A CELL B (2 UNITS) N\
|
N
=]l
|
L.l | UV BANKS (3 UNITS) Ll
4 Ir e ==—F .- T F
'y [NEeY—"n=—"oH %. < |
o1l gl = === [0 1
[—] UV CHANNEL
p=— -
Plan View
[

June 2015



Process Flow Schematic

PROCESS FLOW
LEGEND
BS  BIOSOLIDS
BW  BACKWASH WASTE
CA  COMPRESSED AIR
CL  CHLORINE SOLUTION
D DRAIN
DS  DIGESTED SLUDGE EQUALIZATION
F FILTRATE BASIN
FE  FINAL EFFLUENT

TERTIARY TREATMENT
AND DISPOSAL
FTW 1
BW [E
£ TO
5 uv LANDSCAPE
N SYSTEM PUMPING |_ . IRRIGATION

UW

FILTERS
cL (ot

Tl

CHLORINE
CONTACT
BASIN

FTW FILTER TO WASTE
OF OVERFLOW
P POLYMER
PT POND TRANSFER
R RECYCLE !%’
RS RAW SEWAGE
SE SECONDARY EFFLUENT
SS SITE SEWER
TE TERTIARY EFFLUENT
Tl TERTIARY INFLUENT
uw UTILITY WATER
ws WASTE SLUDGE
SECONDARY
WWTP
SCREENING
FACILITY
[——al)]
—RS RS-¥ :j rRS
FLOW
INFLUENT
MEASOREMENT ™ pump REMOVAL
onERsion CIAIoN SYTEM o
TO
LANDFILL  pRELIMINARY ey
TREATMENT spee  SLUDGE DEWATERING X
DRYING BEDS BUILDING =
DRIED FSIELLJSGE 0 BELT FILTER |, SLUDGE
APPLICATION | PRESS A
SLUDGE
PROCESSING

LCA

AGRICULTURAL
IRRIGATION

SECONDARY
TREATMENT

[
SECONDARY EFFLUENT
STORAGE AND DISPOSAL



Secondary Effluent Pump Station

POND A

FLOW FROM FLOW FROM FLOW FROM
POND A’ POND 'A'

12" FROM
POND B
g Ja.
TERTlARY\\Q ____________________________________________________________ _
INFLUENT i i /:r//—TRANSFER PUMPS
PUMPS L !
————————————————— e, ST
——————— o 5L e
N . PT
________________________________________________ 1B FEM
+FLOW ] FLOW
FLowTo — MAG TO FROM CCT
TERTIARY ﬁlw‘ TO AG IRRIGATION POND B
SYSTEM IRRIGATION PUMPS

Plan View



Secondary Effluent Pump Station

[]

MAX WS IN
POND A 83.0'

r

VERTICAL TURBINE
PUMP (TYP)

DISCHARGE PIPING

OVERFLOW
PORT (TYP)

EL 87.5

ELEVATION ——

VARIES \

ELEVATION

VARIES

ELEVATION
— VARIES
(NORMALLY
FILLED)

12" FROM
CCB

\

\

INDIVIDUALJ

PUMP SYSTEM GATE
WET WELL (TYP (TYP)
OF 3)

Section View

\— SLUICE

\ MAIN COMMON
WET WELL

June 2015



Secondary Effluent Pump Station

June 2015



Control Building, Generator, WNTP

== 5\

June 2015



The Benefit of Architectural Input

June 2015



Project Success and Benefits
« Compliance with State Agency Waste Discharge Requirements
* Flexibility to Meet Future Growth and Regulations
* Meet TRACEN Mission of Potable Water Offsets

June 2015



Questions?

MARCY WONG DONN LOGANARCHITECTS

June 2015



